
EXPLOSION-DRAWING /
EXPLOSIONSZEICHNUNG

1

2

3

4

5

6

7
8

9

10

11

12

14

15
16

16

17

18

19

25

25
26

27

27

27

28

28

30

31

32

37

38（A/B/C/D)

39

40

42

42

43

44

45

46

46

46

46

48
47

145

49

49

50

56

57

58

58

5858

59

60

60

60

64

64

67

67

67

67

58

58

69

69

69

69

69

70
70

71

71

72

73

73

73 73

74

75

76

76

77

7777

77

77

77

78

78

78

79

79

80

80

80

80

82

82

82

83

83

84

85

85

86

87

88

88

88

88

90

91

91

91

91

91

9191

92

93
93

94

9488

88

96

97

104

104

105

105

106

106 106

107
107

107

107

107

107

107
107

108
108

108

108

109

109

109
109

109

109

109

109
28

109

109

109

109

109

109

109

109

109

109

109 109

109
109

109
109

109

109

109

109

109

109

110

110

110

110

110

111

69

69

112

112

112

113

113

113

113
113

113

113

113

113

113

113

113

113

113

113

114

114

58115

138

138

59

41

13

36

20

21

22
89

89

111

34

34

139

139

34

34

139

139

35

35

33

33

113
113

113

113

113

113

113

113

113

113

113

113 109109109

109

109

109

109
109

109

109

109

109 109

109109

109

109

109
109 109

109

109 109

109

109

109

109
113

23

24

29

29

51

52

53

54
55

55

55

61

62

62

62

63

63

63
63

63

63

63

63
63

63
63

65

65

65

65 65

65 65

65

65

65

66

6666

66
66

66

66 66

66

66

68
68

68

6868109

63

Cable
ball

Cable
ball

Cable
ball

58

58

103

103

103
104 102

102

102

102

95

63

100

100

102

99

98

117

109 113

113

109

118

107

108

108

129

129

143

143

107
108

108

143

143

77

77

144

144

116

113 109

27

94

113 109

113
96109 109

109 113

60

106

106

110

110

110

123

131

80

80

85

124

113

113

92

109

109

92

141

76

76

34

110
110

106
106

130

133

122

109

109

109

 72
109

113

113

135

121
 81

 81

140

114
74

119
120

127
142

113

113

109

109

134

134

134

109

101
137

132

113

113
113

113

109

109

109

109

109
109

109

63
63

62

63126

136

98

101

101

133
 81

 81

 81

 81

92

96

96

109

109

109

109

113

113

128

77
77

136

34 139

139

125

 HGX300
Home Gym /
Kraftstation



No. in explosion drawing Item No. Description

 SPAREPARTS-OVERVIEW / 
ERSATZTEILLISTE  HGX300

No. in explosion drawing Item No. Description

Home Gym /
Kraftstation

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
38
38
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

SP_HGX300_01
SP_HGX300_02
SP_HGX300_03
SP_HGX300_04
SP_HGX300_05
SP_HGX300_06
SP_HGX300_07
SP_HGX300_08
SP_HGX300_09
SP_HGX300_10
SP_HGX300_11
SP_HGX300_12
SP_HGX300_13
SP_HGX300_14
SP_HGX300_15
SP_HGX300_16
SP_HGX300_17
SP_HGX300_18
SP_HGX300_19
SP_HGX300_20
SP_HGX300_21
SP_HGX300_22
SP_HGX300_23
SP_HGX300_24
SP_HGX300_25
SP_HGX300_26
SP_HGX300_27
SP_HGX300_28
SP_HGX300_29
SP_HGX300_30
SP_HGX300_31
SP_HGX300_32
SP_HGX300_33
SP_HGX300_34
SP_HGX300_35
SP_HGX300_36
SP_HGX300_37

SP_HGX300_38-A
SP_HGX300_38-B
SP_HGX300_38-C
SP_HGX300_38-D

SP_HGX300_39
SP_HGX300_40
SP_HGX300_41
SP_HGX300_42
SP_HGX300_43
SP_HGX300_44
SP_HGX300_45
SP_HGX300_46
SP_HGX300_47
SP_HGX300_48
SP_HGX300_49
SP_HGX300_50
SP_HGX300_51
SP_HGX300_52
SP_HGX300_53
SP_HGX300_54
SP_HGX300_55
SP_HGX300_56
SP_HGX300_57
SP_HGX300_58
SP_HGX300_59
SP_HGX300_60
SP_HGX300_61
SP_HGX300_62
SP_HGX300_63
SP_HGX300_64
SP_HGX300_65
SP_HGX300_66
SP_HGX300_67
SP_HGX300_68
SP_HGX300_69
SP_HGX300_70
SP_HGX300_71
SP_HGX300_72
SP_HGX300_73
SP_HGX300_74
SP_HGX300_75
SP_HGX300_76

Front support frame 
Rear stabilizer
Support frame 

Upper frame
Seat support frame
 Front press frame

Front leg developer
Base frame

Backrest frame
Seat frame

Cable crossover support
Front press base

Selector rod
Guide rod

Crossover support frame
Cable crossover pulley brackets

Foot plate
Left cable crossover arm

Right cable crossover arm
Lat bar

Lower bar
Rotate ring

Single pulley bracket
Double pulley bracket

Foam roll tube
Foot plate tube

Bracket 120 x 45mm
Arc brackets 

Adjustable pulley bracket
U-shaped brackets

Axle D16 x 172 x M10
Axle D16 x 198 x M10

 Bracket 155 x 50 x 3 x M10
Handle end cap

Grip 460mm
Weigh plate

T shaped pin
Insert pin

Hexagon nut 22 x M18 x 1.5 x 16
Spring
Handle

Arm curl support
Arm curl pad
Weigh plate

Crossover adjusting plate
Adjusting plate

Backrest pad
Seat pad
Foam roll 

 Left weight cover
 Right weight cover

Strap handle
AB strap

Upper cable
Shoulder cable

Crossover cable
Lower cable

Cable U
Chain 15-Link
Chain 7-Link
Gourd hook

Weight select pin
Lock knob

Small pulley
Middle pulley
Large pulley

Rubber bumper D65 x 25mm
Cable retainer

Cable retainer bushing
Foam roll end cap

Pulley bushing
Bushing D25 x 22 x D16 x 10

Bushing D31×D25.7 x 8
Bushing D40 x D35.5 x D25.5 x 10

Bushing D25 x D20 x D9.9 x 10
Bearing 6005-2Z

Rubber bumper D45 x 25mm
Rubber bumper D45 x 65mm

Grip 120mm

77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145

Not in drawing
Not in drawing
Not in drawing
Not in drawing
Not in drawing
Not in drawing
Not in drawing

SP_HGX300_77
SP_HGX300_78
SP_HGX300_79
SP_HGX300_80
SP_HGX300_81
SP_HGX300_82
SP_HGX300_83
SP_HGX300_84
SP_HGX300_85
SP_HGX300_86
SP_HGX300_87
SP_HGX300_88
SP_HGX300_89
SP_HGX300_90
SP_HGX300_91
SP_HGX300_92
SP_HGX300_93
SP_HGX300_94
SP_HGX300_95
SP_HGX300_96
SP_HGX300_97
SP_HGX300_98
SP_HGX300_99

SP_HGX300_100
SP_HGX300_101
SP_HGX300_102
SP_HGX300_103
SP_HGX300_104
SP_HGX300_105
SP_HGX300_106
SP_HGX300_107
SP_HGX300_108
SP_HGX300_109
SP_HGX300_110
SP_HGX300_111
SP_HGX300_112
SP_HGX300_113
SP_HGX300_114
SP_HGX300_115
SP_HGX300_116
SP_HGX300_117
SP_HGX300_118
SP_HGX300_119
SP_HGX300_120
SP_HGX300_121
SP_HGX300_122
SP_HGX300_123
SP_HGX300_124
SP_HGX300_125
SP_HGX300_126
SP_HGX300_127
SP_HGX300_128
SP_HGX300_129
SP_HGX300_130
SP_HGX300_131
SP_HGX300_132
SP_HGX300_133
SP_HGX300_134
SP_HGX300_135
SP_HGX300_136
SP_HGX300_137
SP_HGX300_138
SP_HGX300_139
SP_HGX300_140
SP_HGX300_141
SP_HGX300_142
SP_HGX300_143
SP_HGX300_144
SP_HGX300_145

SP_HGX300_Screw set 1/6
SP_HGX300_Screw set 2/6
SP_HGX300_Screw set 3/6
SP_HGX300_Screw set 4/6
SP_HGX300_Screw set 5/6
SP_HGX300_Screw set 6/6

SP_HGX300_Manual

Base frame end cap
 End cap 25 x 70mm

 End cap D25mm
 End cap 25 x 50mm
 End cap 20 x 40mm
 End cap 40 x 80mm
 End cap 30 x 70mm

Bushing D50 x 45
 End cap D45
 End cap D38
 End cap D50
 End cap D25

Plastic ring
 End cap D25

Carriage bolt M10 x 100
Carriage bolt M10 x 70
Carriage bolt M10 x 65
Carriage bolt M10 x 60

Allen bolt M10 x 155
Allen bolt M10 x 100
Allen bolt M10 x 80
Allen bolt M10 x 70
Allen bolt M10 x 65
Allen bolt M10 x 60
Allen bolt M10 x 45
Allen bolt M10 x 50
Allen bolt M10 x 35
Allen bolt M10 x 25
Allen bolt M8 x 40
Allen bolt M8 x 18
Allen bolt M10×16
Washer D25 x D10

Washer M10
Washer M8
Grip 135mm

Nylon locknut M24
Nylon locknut M10

Screw M6 x 16
Rivet

 Leg press base frame
Backrest upright  frame

Leg press seat frame
Front leg press upright frame
Rear leg press upright frame

Leg press connect frame
Leg press plate

Leg press backrest frame
Right hand bar
Left hand bar

Cable adjusting  brackets
Base connect frame

Leg press backrest support frame
Axle D15 x 93 x M10

Leg press backrest pad
Leg press seat  pad

Leg press cable
Carriage bolt M10 x 40
Carriage bolt M10 x 20

Allen bolt M10 x 145
Allen bolt M10 x 28
Spring washer M10 

Decorative strip 1765L
Screw M5 x 5

Rubber bumper 23 x 80
 End cap D50

Rubber bumper 40 x 200
Bushing D25 x D19 x D15 x 8

Bearing 6202Z
Ankle strap

Screw and tool set HGX300 1/6
Screw and tool set HGX300 2/6
Screw and tool set HGX300 3/6
Screw and tool set HGX300 4/6
Screw and tool set HGX300 5/6
Screw and tool set HGX300 6/6

Manual


